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8010320100 - CRANKSHAFT

TAB|010

Pos Kit Inclluded Code Description Qty Old Code  Tech. Info
1]
1 A ED0010511040-S|CRANKSHAFT ASSY LDW702 1
2 (A) ED0084300040-S | TAPER PIN 3x12 DIN 1481 1
3 (A) ED0022801190-S|KEY 5X4 1
4 (A) ED0090801320-S |PLUG AVSEAL D6 02961-00607 2
5 (A) ED0022801490-S|KEY FOR OIL PUMP ROTOR 8MM 1
6 (A) 802032...0 2/3/415
7 (A) 801132...0 2/3/14
8 (A) 802032...0 2
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8011320110 - PISTON / CONNECTING ROD

TAB|011

Pos Kit Included Code Description Qty Old Code  Tech. Info
In
1 A ED0065015120-S[PISTON SET STD 2
1 A ED0065015130-S[COMPLETE PISTON FOCS 1404 +0,50 2
1 A ED0065015140-S[COMPLETE PISTON FOCS 1404 +1,00 2
2 B ED0015262260-S [*CONNECTING ROD ASSY. 2 P oY
3 A ED0082112480-S [RINGS STAND. 2/3/4
3 A ED0082112490-S [SEGMENTS SERIES STD FOCS 1404 +0,50 2/3/4
3 A ED0082112500-S [SEGMENTS SERIES STD FOCS 1404 +1.00 2/3/4
4 A ED0084800810-S[PISTON PIN 20X55 f.10,5 2
5 A ED0012610990-S[PISTON CIRCLIP 4
6 (B) ED0016300380-S [SMALL END BUSH 2/3/4 e
7 ED0016401160-S [BEARING STD 2/3/4 sy
7 ED0016401170-S |[UNDER SIZE CONNECTING ROD -0,25 2/3/4 e sy
7 ED0016401180-S [UNDER SIZE CONNECTING ROD -0,50 2/3/4 sy
8 B) ED0017701010-S[CONROD SCREW FL 8X1X42 R12 4/6/8
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8012320180 - FLYWHEEL

TAB|012

Pos Kit Included Code Description Old Code  Tech. Info
In
1 A ED0098811600-S |VOLANO FRIZ.6" 1/2 (1500) COMP 1
(A) (B) ED0028160880-S |[RING GEAR
3 ED0017801050-S|BOLT M10X1,25X35-R12
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8014320350 - PULLEYS /BELT

TAB|014

Pos Kit Inclluded Code Description Qty Old Code  Tech. Info
n
1 EDO0070511430-S [ Crankshaft pulley (driving pulley) 1 gro 1 P Y
2 ED0097320160-S[SOC HEAD CAP SCR M6X40L 8.8 4
3 ED0098653190-S [CRANKSHAFT BOLT 1
4 ED0017700220-S [HEX SCREW M8X90-5737-8G+ZN.B 1
5 ED0075150060-S [DUST SEAL 1
6 A ED0070511650-S [FAN PULLEY ASSY 1
7 ED0075900070-S[CENTERING WASHER 1
8 (A) ED0030020320-S |BEARING 2
9 A ED0012400390-S[INTERNAL CIRCLIPS D.4 2
11 A ED0034660460-S |DISTANZIALE 17,1X25X14 1
12 A ED0062050280-S | AXLE BEARING FAN SUPPORT 1
14 ED0024403200-S | TRAPEZOIDAL STRAP 6749 L=835 1
15 ED0097300310-S[SOC HEAD CAP SCR M8X40L 1 3
16 ED0088500530-S [FAN SUPPORT 1| ED0088500310-S
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8020320150 - CRANKCASE

TAB|020

Pos Kit Included Code Description Qty Old Code  Tech. Info
In
1 A ED0015109140-S[CRANKCASE ASSY TWO CYLINDER 1
2 (A) ED0019701400-S|CYL DOWEL D13/11 15 LONG 2 sy
3 ED0089650480-S [HEX PLUG M10X1 F.ZN12I 1
4 ED0046700600-S [ COPPER WASHER 1 iy
5 ED0084301050-S [ELASTIC DOWEL PIN 8X16 DIN 1481 1
6 ED0016111930-S [SUPP.BEARING STD. 3/4/5 sy
6 ED0016111940-S [BEARING -0,25 3/4/5 e sy
6 ED0016111950-S [BEARING -0,50 3/4/5 sy
8 ED0012571580-S|ANELLO SPALLAMENTO STD 1404 2 e sy
8 ED0012571590-S [THRUST BEARING +0.1 2 sy
8 ED0012571600-S | THRUST BEARING +0.2 2 e sy
12 (A) ED0044000540-S [BEARING CUP RUBBER SEAL 4 sy
13 ED0084001080-S [DOWEL PIN D.10X20 UNI 1707 2
20 ED0046700590-S [COPPER WASHER D14/10.2 1. 1
50 ED0082051070-S ['O'RING AND GASKET SET FOCS 2C (LOW SERI 1 e sy
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8021320490 - CYLINDER HEAD

TAB|021

Pos Kit Inclluded Code Description Qty Old Code  Tech. Info
n
1 B ED0092007070-S[TESTA MOTORE COMPLETA LDW702 1
PREMONTATA

2 (B) 803632...0 4/6/8*

3 (B) 803632...0 4/6/8*

4 (B) 803632...0 4/6/8*

5 (A) (B) ED0089900470-S | Shutter cap D18 1

6 ED0059890070-S |[SPARK ARRESTOR 2.430.190.002 2

7 ED0085459390-S [LIFTING BRACKET 2

8 ED0017700020-S |HEX.HEAD.SCR.M8X16-5739- 1

9 ED0098202220-S| TORX BOLT M10X90 FOCS+ 6 !
10 ED0076251300-S [WASHER D19/10.2 1.0 THK 6

11 (B) ED0012000810-S [OR 3100 D2000 1 !
12 807932...0 1

13 (B) EDO0055700190-S |RETAINER 1 !
14 (B) ED0017701270-S |[SCREW 1

15 (B) ED0076250100-S [WASHER D.8X15X1,5 1

17 (A) (B) ED0048452000-S [ VALVE GUIDE 4 LaY
18 (A) (B) ED0080002280-S | VALVE SEAT 2

19 (A) (B) ED0080002290-S | VALVE SEAT 2

23 ED0041300960-S |PRECHAMBER LOCKING NUT 2

24 ED0035275170-S |PRECHAMBER SPACER 6

25 ED0067250700-S |COMBUSTION PRECHAMBER 2

26 ED0047308260-S [HEAD GASKET 702/P 1.41-1.49 1

26 ED0047308270-S [HEAD GASKET 702/P 1.51-1.59 1

26 ED0047308280-S [HEAD GASKET 702/P 1.61-1.69 1

27 (B) 803632...0 4/6/8*
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Included Description Old Code  Tech. Info
In
27 (B) 803632...0 4/6/8*
28 (B) 803632...0 2/3/4*
29 (B) 803632...0 2/3/4*
40 ED0082051060-S |'O'RING AND GASKET SET FOCS 2C (HIGHT SE 1 N

The information contained within this manual is the sole property of LOMBARDINI srl. As such, no reproduction or replication in whole or part is
allowed without the express written permission of LOMBARDINI srl. 12



LDW702

KOHLER.Engines

8022320480 - HEAD COVER

TAB|022

Pos Kit Included Code Description Qty Old Code  Tech. Info
In
1 ED0021257400-S|ROCKER ARM COVER ASSY 1 P oY
3 (A) ED0050662200-S |BREATHING SYSTEM SHEET METAL PLATE KDW 1
7

4 ED0090320930-S|Qil filling cap M30x2 1 P ay
5 ED0012000820-S|O-RING D31.89/26.50 2.62 THK 1 P o
6 ED0097304160-S [SOCKET HEAD SCREW M6X20 WITH DRYLOC 10
7 ED0044001030-S [ROCKER ARM COVER GASKET 1 P ay
8 ED0053651220-S |COUPLING RUBBER COLLAR. HEAD / COVER 1

12 (A) ED0074810540-S|RIVET 3.2X8 -1103-0410 7

13 (A) ED0090801330-S|PLUG AVSEAL D8 02961-00810 1
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8023320030 - FLYWHEEL SIDE SUPPORT

TAB|023

;&

Pos Kit Included Code Description Qty Old Code  Tech. Info

In
A EDO0037900780-S [FLANGE

EDO0045011560-S [FLYWHEEL FLANGE GASKET

ED0097300100-S [SOC HEAD CAP SCR M6X16L STEEL
(A) ED0012133470-S[OIL SEAL 70X88X8

Nlw|N| R
Rrlo|kr |k
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8025320080 - ENGINE MOUNTS

Pos Kit Included Code Description Qty Old Code  Tech. Info
In
1 ED0064292170-S|TIMING SIDE MOUNTING FEET 1
ED0064292180-S |FLYWHEEL SIDE MOUNTING FEET 2
ED0076450070-S |SAFETY WASHER VS 12 10
23 ED0017900880-S |HEX SCREW M12X25-5739-8G+ZNB 10
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8025321190 - ENGINE MOUNTS

TAB|025

Pos Kit Inclluded Code Description Qty Old Code  Tech. Info
n
1 ED0064292170-S|TIMING SIDE MOUNTING FEET 1
2 ED0064292180-S |FLYWHEEL SIDE MOUNTING FEET 2
3 ED0076450070-S |SAFETY WASHER VS 12 10
5 ED0032400180-S|HEX NUT M8 1.25P STEEL 8 2
23 ED0017900880-S |HEX SCREW M12X25-5739-8G+ZNB 10
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8030320070 - INJECTION SYSTEM

TAB|030

Pos Kit Included Code Description Qty Old Code  Tech. Info
In
1 ED0032401640-S[NUT 4
2 A ED0065902900-S [UNIT PUMP INJECTOR 2 !
3 ED0067802030-S [ Stud M8X30 Fixing Unit Injector Pump 4
4 ED0012002130-S|ANELLO OR 2106 - 26,70 X 1,78 2/3/4
5 ED0063707960-S |OVERFUEL SPRING ASSEMBLY PLATE 1 ul
6 802132...0
7 ED0046700820-S [COPPER WASHER 14X19X1 2
8 803532...0
9 ED0097303130-S[SOCKET HEAD SCREW M4X16 DIN 7984-12.9 4 ",
10 B ED0093759930-S|COMMON RAIL FOCS 2C 1
11 ED0012002860-S|ANELLO OR 9,25 X 1,78 2 B
12 (B) ED0047500140-S [GASKET FOR FUEL TUBE COMPLETE 1 ",
13 (A) ED0096800410-S |[REL.VALVE 2/3/4
14 (A) ED0047600380-S | GASKET 2/3/4
15 (A) ED0083351420-S|SPACER 1 ul
17 (A) ED0035272200-S [SPACER 2/3/4
18 A) ED0065314360-S [NOZZLE 21314 "
20 (A) ED0012002870-S|ANELLO OR 25,12 X 1,78 2/3/4
22 (A) ED0058012740-S [SPRING 2/3/4
23 (A) ED0047600150-S [GASKET 2/3/4
24 (A) ED0012002770-S|O RING 2/3/4
25 (A) KDISC. 4t012| EDO0097302060-S
26 (A) ED0057551130-S[SPRING 2/3/4
29 (A) ED0012410090-S [SNAP RING 2/3/4
30 (A) ED0096721070-S |DELI.VALVE 2/3/4
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Kit Included Code Description Old Code  Tech. Info
In
30 (A) ED0096721070-S |DELI.VALVE 2/3/4
32 (A) ED0053750170-S|C.SLEEVE 2/3/4
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8035320680 - CAMSHAFT

TAB|035

Pos Kit Included Code Description Qty Old Code  Tech. Info
In

ED0010116300-S | CAMSHAFT 702 FULLY MACHINED

ED0019704610-S|ECCENTRIC BUSH SMALL 18.5mm

EDO0035800350-S |ECCENTRIC

ED0019704600-S |FUEL PUMP SLEEVE ASSY

EDO0097303760-S |SOCKED HEAD SCREW M10X1.25X35 8G

[.:5; [.:5; [.:5; [{E:

o|lo|lo|s]|w|~
N Rr|[Rr|Rr]|R, |~

ED0014101120-S|PUSH ROD
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8036320110 - ROCKER ARMS / VALVES

TAB|036

Pos Kit Inclluded Code Description Qty Old Code  Tech. Info
1]
2 B ED0064100170-S|RETAINER WITH HALF COLLETTS 4/6/8*
3 ED0057551370-S [*VALVE SPRING 4
4 ED0076251850-S |[WASHER D.19X25X1 4
6 A ED0060451100-S|ROCKER ARM ASSY 1
6 E (A) ED0060450850-S |R.ARMSHAFT 1 P oY
7 ED0032400330-S[NUT M10X1,5-UNI.5588-8S+ZN.B 3
8 ED0076251300-S [WASHER D19/10.2 1.0 THK 3
9 A (© ED0032400080-S [NUT M6-CI.8 type 1-ISO 1
10 A (© ED0098500880-S |[ADJ.SCREW 1
11 (A) ED0086151050-S|SUPPORT 3
13 C (A) ED0015411930-S|ROCKERARM 4
14 D (A) ED0015412200-S |ROCKERARM 2
15 (A) (D) ED0032401510-S [NUT M8X1 UNI 5588-8G 1
16 (A) (D) ED0098501100-S|ADJ.SCREW 1
17 (A) (E) ED0084300610-S | TAPER PIN 'D 10 1
18 (A) (E) ED0090001480-S |PLUG D.11 2
19 ED0068000880-S [STUD 10X45 UNI5914-66 3
21 (B) ED0080570030-S [HALF COLLET TRW 083.006.007.00.1 8
27 ED0045350150-S | VALVE STEM SEAL 4 P o
28 ED0096521570-S | *INTAKE VALVE 2 P oY
29 ED0096851500-S | *EXHAUST VALVE 2 “*
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8038320020 - TIMING SYSTEM

TAB|038

R

3

Pos Kit Included
In

Code Description Qty Old Code  Tech. Info

ED0098201420-S [Hex bolt M10x25L, 1.25P

ED0076250450-S [WASHER D.11X33X5

ED0032400330-S [NUT M10X1,5-UNI.5588-8S+ZN.B

ED0074950100-S [WASHER D.10,5X32X4

EDO0068000900-S [STUD M10X70 RAD.CORTA U

ED0041100090-S [BELT TENSIONER

ED0024403380-S [ TIMING BELT

ED0069752920-S [ TIMING DRIVING PULLEY

|| ~N|o|o|bd|w([N |-
RPlRr|lRr|R|R|P (P |~ |~

EDO0070900120-S[TIMING DRIVEN PULLEY
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8040320040 - OIL PUMP

TAB | 040

Pos Kit Included Code Description Qty Old Code  Tech. Info
In

2 (A) POS. 1

5 (A) ED0090150050-S[BY PASS VALVE PLUG 1

6 (A) ED0046700600-S [ COPPER WASHER 1 sy
7 A ED0064950450-S [BY PASS VALVE PISTON 1

8 A) ED0012002920-S |OIL PUMP COVER GASKET 1 e sy
9 (A) POS. 1

10 (A) ED0098000610-S [ CAPSCREW 3

11 (A) ED0045802160-S [*OIL PUMP GASKET 1

14 ED0012133430-S|OIL SEAL 32X50X6 PER AL 1 sy
15 ED0098651740-S[SPCIAL SCREW 2

16 ED0017700070-S [HEX SCREW M8X30-5737-8G+ZN.B 1

17 ED0097320740-S[SOC HEAD SCR M8X20L UNI5931 ST 6
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8041320330 - OIL PAN

TAB|041

Pos Kit Included Code Description Qty Old Code  Tech. Info
In
1 ED0066455720-S|COMPLETE OIL SUMP FOCS/2 1
2 ED0012000300-S|OR 116-SILICONIC RUBBER 1
3 ED0017601300-S |HEX FLANG HEAD SCRE M6X12-8.8+Zn.B 15
4 ED0094852730-S|TUBO RITORNO OLIO COMPLETO 1
5 ED0012002740-S|OR D.8X3 FOR OIL RETURN PIPE 1 oY
6 A) ED0046700880-S |CUPPER WASHER 18X24X1 2 P oY
11 (A) ED0090400350-S |OIL DRAIN PAN 2
12 ED0044311300-S|GASKET 1
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KOHLER.Engines
8042320040 - OIL FILTER
%
2 A
Pos Kit Included Code Description Qty Old Code  Tech. Info
In
1 ED0072650210-S|OIL FLTER CONNECTION 1
2 ED0021752830-S|OIL CARTRID. SPARE PART KOHLER 1 ED0021751070-S
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8043320270 - OIL DIPSTICK

TAB|043

Pos Kit Included Code Description Qty Old Code  Tech. Info
In
1 A ED0014004560-S|ASTA LIVELLO OLIO STD 1
(A) (B) ED0012003250-S |O RING 3
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8045320020 - BREATHER SYSTEM

TAB|045

Pos Kit Included Code Description Qty Old Code  Tech. Info
In
1 EDO0096800340-S |BREATHING VALVE ASSY 1 iy
2 ED0036301470-S|CLAMP d.12-22 SX9C W2
EDO0094000980-S |BLOW-BY DRAIN HOSE 1 A
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8047320150 - OIL COOLER

TAB|047

Pos Kit Included Code Description Qty Old Code  Tech. Info
In
1 ED0046700190-S |COPPER WASHER D22X16.2 1 1
2 ED0090400310-S|HEX PLUG M16X1.5 DIN 908 + ZNB 1
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8050320670 - SPEED GOVERNOR

TAB|050

Pos Kit Included Code Description Qty Old Code  Tech. Info
In

1 ED0048963300-S [ GOVERNOR ASSEMBLY 1 P ay
1 ED0048963300-S [ GOVERNOR ASSEMBLY 1| EDO0052009460-S ey
2 (B) KDISC. 1| ED0061101070-S

3 (B) ED0012000370-S [O-RING 110 1

4 (B) POS. 1 1
6 ED0056552410-S [MOLLA REGOLATORE 1500/1800 G/1 1 sy
7 (D) (E) ED0063200710-S|PIASTRINA DI REGISTRO X ASTA 1 e sy
8 (D) ED0076260370-S [RONDELLA PIANA 3,2X6X0,6 2/416
9 (D) ED0097320960-S [VITE TCEI M3X6 UNI5931 12.9 2

10 (D) (E) KDISC. 1| ED0063200730-S

13 ED0056552570-S [EXTRAFUEL SPRING 1 sy
14 ED0098652020-S [ SPECIAL SCREW FOR PUMP RACK 2

15 E ED0013801030-S|INJECTION PUMP CONNECTING ROD 1 e sy
16 ED0097300100-S [SOC HEAD CAP SCR M6X16L STEEL 3

17 (A) ED0012020370-S [*O-RING 3281-GOMMA SILIC- 1

18 (A) ED0062751660-S [SPEED GOVERNOR RETAINER PLATE 1

19 (A) ED0012133030-S [ Oil seal 52X35X9 1

20 (A) ED0030010660-S |BALL BEARING 6304 NR radiale rig 1

21 ED0098001620-S [SOC HEAD SCREW M6X16 DRILOC 10.9 3

22 A ED0026902940-S [*SPEED GOVERNOR COVER 1

23 (©) ED0015850850-S [Du bush Dia 25x28x10 1

24 ED0073520630-S[TRUST WASHER AS25X42X1 1

25 ED0088050480-S [SPEED GOVERNOR SUPPORT ASSY 1

26 C ED0054012500-S [SLEEVE 1

27 ED0031101650-S[TRUST NEEDLE BEARING AXK2542 1
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LDW702 KOHLER.Engines

8051320430 - CONTROLS

TAB|051

Pos Kit Included Code Description Qty Old Code  Tech. Info
In
1 ED0091801910-S|CABLE END ASSEMBLY 1
3 ED0017600010-S|HEX BOLT M6X10L 8.8 2 iy
4 ED0046700620-S |COPPER WASHER D10/6.2 1.5 THK 2 iy
7 ED0085761380-S | TORQUE ADAPTOR FOCS 3000RPM 1
8 ED0044800460-S | Copper wahser 16.2X20X1.5 1
10 ED0032400080-S |NUT M6-CI.8 type 1-1ISO 1
72 ED0090001350-S |PLUG D.8 1
77 ED0032401530-S|NUT M 6X1 SEAL LOCK 1 iy
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8052320030 - ELECTROVALVE

TAB|052 |y &~

P

i i o 18

Pos Kit Included Code Description Qty Old Code  Tech. Info
In

ED0035871190-S |[SOLENOID FUEL STOP VALVE MOD.5254 NF
ED0046700590-S | COPPER WASHER D14/10.2 1.
ED0019011930-S |[UNION BOLT M 10

ED0024710060-S [NYLON COLLAR

e N e

AW N |-
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KOHLER.Engines

8061320760 - FUEL FILTER

TAB|061

Pos Kit Inclluded Code Description Qty Old Code  Tech. Info
1]
4 ED0015700450-S | Banjo bolt 1
5 ED0046700610-S|COPPER WASHER D19/14.2 1.5 THK 6
7 ED0085453290-S | STAFFA SUPPORTO FILTRO CARBURA 1
11 EDO0072701080-S|BANJO D.6 1
13 ED0046700620-S|COPPER WASHER D10/6.2 1.5 THK 2 iy
14 ED0076250190-S | WASHER 10X18X2 2
15 ED0017800040-S |HEX HEAD SCREW M10X22-5739-8G+ZN.B 2
16 ED0019010320-S |Banjo bolt 14X1 1
19 ED0097300240-S|SOC HEAD CAP SCR M8X16L 1.25P 3
20 ED0076450060-S |BEL WASHER D13/8.40.8 T 3
21 A ED0037301030-S |8FILT. GASOL.COMPL. SPEC. 1 iy
22 (A) ED0021752880-S|FUEL FILTER 1 ED0021752560-S
24 ED0019010330-S |Banjo bolt M 6X 1 1
31 ED0096800490-S | FUEL FILTER VALVE 1
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KOHLER.Engines

8062320390 - FUEL FEED PUMP

TAB|062

\

Pos Kit Included
In

ED0065851510-S

Code Description

FUEL FEED PUMP

Qty

Old Code

Tech. Info

EDO0067800080-S

STUD M8X20

ED0012000870-S

OR 3150

ED0072007210-S

FUEL PUMP PUSH ROD

ED0032401640-S

NUT

ED0075550290-S

BEL WASHER D15/8.40.8 T

ED0046700590-S

COPPER WASHER D14/10.2 1.

O[N] b~ W IN |-

ED0019011930-S

UNION BOLT M 10

1
2
1
1
2
2
4
2
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KOHLER.Engines

8064320720 - FUEL LINES

10-14 14 10 12

3

Kit Included
In

Pos

Migsel

4

25

Code Description

ED0036300500-S

Old Code  Tech. Info

Qty

CLAMP TYPE CLIC D.9-11 55

ED0093759590-S

T.R.D.14D4X9 L =530

ED0036302170-S

CLAMP CLIC110 11.5-13.5

ED0072701380-S

BANJO D.10

ED0024710060-S

NYLON COLLAR

~N O |0 W [N

ED0093756730-S

T.R.C10/14.6X12L.=425

ED0093758680-S

1
1
1
1
3
1
1

T.C.R.10D.6X12L=500
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KOHLER.Engines

8067320340 - FIXING FOR COOLANT RADIATOR

-2 3

Pos Kit Inclluded Code Description Qty Old Code  Tech. Info
1]
1 ED0092651600-S |RIGHT RADIATOR ROD 1
2 ED0076250070-S|WASHER D12/6 1 THK 2
3 ED0017600030-S |SCREW 6X12-5739-8G+ZN.B 2
6 ED0092651910-S|LEFT RADIATOR ROD 1 P oY
7 ED0017701110-S|FLG.HEX HEAD SCREW M8X18 2
8 ED0063600900-S | RADIATOR SUPPORT PLATE 1
9 ED0032030750-S |[LOCKNUT M.8 h.8,5 2
10 ED0097322950-S |SOC HEAD SCREW M12X30-5931-8G+ZNB 2
11 EDO0076450070-S | SAFETY WASHER VS 12 4
13 ED0085454390-S |RADIATOR MOUNTING BRACKET 2
14 ED0097302630-S | SOC HEAD SCREW M12X20-5931.8G+Zn.B 2
18 ED0076250100-S |WASHER D.8X15X1,5 2
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LDW702 KOHLER.Engines

8068320370 - HOSES FOR WATER COOLER

TAB|068| (8

Pos Kit Inclluded Code Description Qty Old Code  Tech. Info
1]
1 ED0036170150-S|CLAMP D.6,5 D.10 1
2 ED0032030500-S | SELF LOCKING NUT M6 X 1 1
3 ED0054011950-S |HOSE FROM RADIATOR OUT TO PUMP IN 1
4 ED0036301550-S|HOSES CLAMP 1
5 ED0017600030-S |SCREW 6X12-5739-8G+ZN.B 1
6 ED0043400820-S [JACKET 2
7 ED0054011940-S|HOSE THERMOSTAT TO RADIATOR 1
8 ED0036301460-S |CLAMP d.25-40 SX9C W1 4
10 ED0036170890-S [CALMP 20 1
11 EDO0093050730-S|BY PASS HOSE 1 iy
12 ED0036301470-S|CLAMP d.12-22 SX9C W2 2
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8071320590 - COOLING FAN

Pos Kit Included Code Description Qty Old Code  Tech. Info
In
1 ED0097183320-S|VENTOLA SOFF. DIAM. 310 NERA 1
2 EDO0062751470-S|FAN PLATE 1 iy
3 ED0097300210-S|SOC HEAD SCREW M6X70-5931-8G+ZN.B 4
4 EDO0038100930-S | INTERMEDIATE FAN FLANGE 1
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8073321120 - COOLANT RADIATOR

13 14 15 16 17 18 19

Pos Kit Included Code Description Qty Old Code  Tech. Info
In

ED0086361540-S |SHOCK ADSORBER. Diam.25

ED0076250700-S | PLAIN WASHER 6X16X1

ED0097300100-S|SOC HEAD CAP SCR M6X16L STEEL

ED0097300120-S|SOC HEAD CAP SCR M6X20L STEEL

ED0073503210-S | TRIPLE PASS RADIATOR Alexon

B) ED0086361450-S |[SHOCK ADSORBER Diam.30

ED0025697790-S|CONVE. FOR PROT. WITH FAN .310

ED0076250980-S |WASHER 8.4X24X3

© o[~ |o o[~ [~ ]w N
>
N (N RN [P [P e N

ED0076250100-S |WASHER D.8X15X1,5
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8074320290 - THERMOSTAT UNIT

TAB|074

Pos Kit Included Code Description Qty Old Code  Tech. Info
In
1 A ED0048964310-S|ASSEMBLY 1 P oY
2 ED0044600370-S| TERMOSTAT BODY GASKET 1
3 ED0097320640-S |SOC HEAD SCREW M8x30-5931.8G+Zn.B 2
4 (A) ED0097320740-S|SOC HEAD SCR M8X20L UNI5931 ST 2
5 (A) ED0027502790-S | . HERMOSTAT COVER 1
6 (A) ED0012000910-S|OR 3193 1
7 (A) ED0091951240-S|WATER THERMOSTAT 1
8 (A) ED0028712760-S| THERMOSTAT BODY 1
10 (A) ED0091951080-S | THERMIST.-THERMOCONT. F16502 1 P o
12 (A) ED0046700190-S| COPPER WASHER D22X16.2 1 1
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8075320020 - COOLANT INLET FLANGE

TAB|075

Pos Kit Included Code Description Qty Old Code  Tech. Info
In
1 ED0097300160-S|SOC HEAD SCREW M6X35-5931.8G+ZN.B 2
ED0045011580-S |WATER PUMP INLET FLANGE GASKET 1
ED0038660590-S |WATER PUMP INLET FLANGE 1
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8077320010 - COOLANT PUMP

1 9 2 3

Pos Kit Included Code Description Qty Old Code  Tech. Info
In

ED0017701780-S [HEX FLANG HEAD M8x35 8G+Zn.B
ED0065845400-S [WATER PUMP ASSLY
ED0045802150-S [WATER PUMP GASKET STEEL FOAM
ED0017701600-S |[HEX FLANG HEAD M8x16-8G+ZN.B

N |- =N

AW N |-
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LDW702 KOHLER.Engines

8079320040 - FITTING FOR CAB HEATING

TAB|079

-
’/
’/
’/
’/- o
e o=\
/ g’/

Pos Kit Included Code Description Qty Old Code  Tech. Info
In

11 802132...0

12 ED0090650070-S |CYLINDER HEAD PLUG 1 iy

13 802132...0

14 802132...0

15 802132...0
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KOHLER.Engines

8080321270 - AIR INLET MANIFOLD / AIR FILTER

L T
e

Pos Kit Included Code Description Qty Old Code  Tech. Info
In
1 ED0076252850-S |WASHER D.5,3 x D.14x1 1
2 ED0017550010-S |[HEX HEAD SCREW M5X8 5739-8G+ZN.B 1
3 ED0058301190-S|CONNECTOR 'FV C10 1
4 ED0052013390-S|ACCELERATOR LEVER 1 Pa sy
7 ED0061405500-S [ACCELERATOR LEVER PIN 1 P &Y
8 (B) ED0012000520-S|O RING 1 Pa sy
9 ED0097300310-S [SOC HEAD CAP SCR M8X40L 1 2
10 ED0097300350-S [SOC HEAD SCREW M8X65-5931.8G+ZN.B 5
12 (B) ED0052006740-S [INTERNAL ACCELERATOR LEVER 1
13 (B) ED0019570140-S [BUSH 1
14 (B) EDO0056600650-S [ Spring for accelerator lever 1 P )
16 (B) ED0032400080-S [NUT M6-CI.8 type 1-ISO 2
18 (B) ED0017600290-S |HEX HEAD SCREW M6X30-5739-8G+ZN.B 2
20 (A) (B) ED0093050810-S | TUBE 1 '
22 ED0032030500-S [SELF LOCKING NUT M6 X 1 1
23 A ED0087412360-S[2 Cyl. Intake Manifold with air filter 1
23 (A) ED0087412360-S |2 Cyl. Intake Manifold with air filter 1| EDO0087411830-S
24 ED0044200800-S [INTAKE MANIFOLD GASKET 1
25 ED0026051000-S [AIR FILTER COVER 1 P ay
26 ED0021751640-S|AIR CLEANER CARTRIDGE 1 Pa sy
27 ED0050550550-S [LOCKING PLATE FOR FILTER 1 P &Y
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8084320080 - AIR FILTER DUST INDICATOR

Pos Kit Included Code Description Qty Old Code  Tech. Info
In
1 ED0073250100-S [UNION 1 N
2 ED0097001000-S |WARNING DEVICE 1
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KOHLER.Engines

8085320130 - EXHAUST GAS MANIFOLD

Pos Kit Included Code Description Qty Old Code  Tech. Info
In
1 ED0044200700-S |EXHAUST MANIFOLD GASKET 2
2 ED0024864830-S|EXHAUST MANIFOLD FRONT OUTLET 1 iy
4 ED0067800280-S |STUD M8X55 UNI5911 ACC.C40 Zn 4
5 ED0032401630-S |HEX FLANG HEAD NUT M8 RM 4
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KOHLER.Engines

8086320160 - EXHAUST MUFFLER

13 14 15 16 17

Pos Kit Inclluded Code Description Qty Old Code  Tech. Info
1]
1 ED0045011010-S|GASKET EXHAUST MANIFOLD 1 ED0045011130-S
6 ED0032401630-S |HEX FLANG HEAD NUT M8 RM 3
7 (A) ED0054604640-S|SILENCER ASSY. 1
7 ED0054604650-S |MARMITTA/MUFFLER N 1
10 ED0092651710-S|STAFFA SOSTEGNO MARMITTA A BOR 1
11 (A) ED0069273180-S[GUARD 1| EDO0069273680-S
12 (A) ED0069273190-S[GUARD 1| EDO0069273690-S
13 (A) ED0097900370-S | VITE/SCREW 4
14 ED0075550270-S| X5 CR.NI1810 AISI3 4
15 ED0017701110-S|FLG.HEX HEAD SCREW M8X18 1
16 ED0036301560-S |CLAMP d.20-32 CN032 1
17 ED0096022060-S | FLAME DAMPER TUBE+GRATING 15LD 1
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LDW702 KOHLER.Engines

8100321330 - VOLTAGE ALTERNATOR

36 37 38 47 39

> Lﬁ;&ké
r@@ﬁi@ﬁ%

27 28 29 30 31 32 33 7 35

Pos Kit Included Code Description Qty Old Code  Tech. Info
In
1 ED0017801650-S|SCREW TE M10X75 8.8 EN 24014 1
2 ED0097320640-S |SOC HEAD SCREW M8x30-5931.8G+Zn.B 3
3 ED0087250600-S | *Support for alternator 1 ey
4 ED0011573910-S|EXTERNAL ALTERNATOR 45A 14V 1
5 ED0032400330-S |[NUT M10X1,5-UNI.5588-8S+ZN.B 1
24 ED0017700140-S | SCREW 8X45-5737-8G+ZN.B 1
25 ED0076250120-S | PLAIN WASHERS 8,4X17X1,6 1
26 ED0062751600-S | THREADED PLATE 1 A
49 ED0076252560-S| RONDELLA PIANA D.10X25,5X3 1

The information contained within this manual is the sole property of LOMBARDINI srl. As such, no reproduction or replication in whole or part is
allowed without the express written permission of LOMBARDINI srl. 46



LDW702 KOHLER.Engines

8101320070 - STARTING MOTOR

TAB|101

Pos Kit Included Code Description Qty Old Code  Tech. Info
In

ED0032400200-S [NUT M8X1,25 UNI 5589-6S+ZN.B

ED0075650070-S |SPRING WASHER D14.2/8.2

ED0058402240-S [STARTER MOTOR 1.7KW

ED0038100240-S | FLANGE
ED0097300460-S |SOC HEAD SCREW M10X35-5931.8G+ZN.B

[3,0 F G IV [N T
N P [k e |-
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8102320130 - OIL PRESSURE SWITCH

Pos Kit Included Code Description Qty Old Code  Tech. Info
In
2 ED0067450560-S |PRESSURE SWITCH 1 oY
3 ED0064910130-S|GROMMET 1
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KOHLER.Engines

8103320780 - CONTROL PANEL / ENGINE WIRES

Pos Kit Inclluded Code Description Qty Old Code  Tech. Info
n
1 ED0021861430-S [*ALTERNATOR CABLE+DIOD + RES. 2W 1
2 ED0032400080-S [NUT M6-CI.8 type 1-ISO 1
5 ED0036170880-S [CLAMP 3
9 ED0021862730-S [*WIRING HARNESS 1 sy
11 ED0024711110-S|NYLON COLLAR PLT 4H 7,6x366 1
12 ED0036170890-S[CALMP 20 1
17 © ED0015571220-S [PLUG 1
18 (© ED0015571190-S [PLUG 1
25 ED0015571180-S|PLUG 1
32 C ED0048963870-S [ GRUPPO/ASSEMBLY D 1
33 B) ED0064910050-S [PIPETTA/PIPE ELBOW FV C 1
35 (B) ED0064910130-S[GROMMET 1
36 ED0076250200-S [PLAIN WASHERS 10,5X21X2 1
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LDW702 KOHLER.Engines

8106320260 - GLOW PLUGS / CONTROL UNIT

1 2 3

Pos Kit Included Code Description Qty Old Code  Tech. Info
In

1 ED0021855480-S | CONNECTION CABLE 1

2 A ED0021000890-S | GLOW PLUG 2| ED0021000980-S ey

3 ED0021858670-S|CONNECTION CABLE 1 iy

4 ED0021931340-S|CENTRALINA PER CANDELETTE IDM 1

5 ED0058301610-S|MORSETTO PER CENTRALINA DI PRE 1

8 (A) ED0032400040-S |[NUT M5 UNI 5588 6s PG Zinc Pla 2/3/4| ED0032400050-S

9 (A) ED0076260660-S [ WASHER 2/3/4

The information contained within this manual is the sole property of LOMBARDINI srl. As such, no reproduction or replication in whole or part is
allowed without the express written permission of LOMBARDINI srl. 50



LDW702

KOHLER.Engines

8140320040 - 3rd PTO

TAB|140

4

pa

Pos Kit Included Code Description Qty Old Code  Tech. Info
In
24 ED0012002330-S|OR 40,95X2,62 U 1
25 ED0038000260-S | THIRD PTO COVER 1
26 ED0097304160-S | SOCKET HEAD SCREW M6X20 WITH DRYLOC 3
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8160320190 - ENGINE FLANGE / BACKPLATE

Pos Kit Included Code Description Qty Old Code  Tech. Info
In
2 ED0017700560-S |HEX HEAD SCRE M8X18-5739-8G+ZN.B 7
3 ED0020323150-S | SAE 5 BELL HOUSING 1
4 ED0090001330-S|[PLUG 1
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8171320050 - TIMING GEAR GUARD

TAB|171

Pos Kit Included Qty Old Code  Tech. Info

In

Code Description

ED0097300150-S |SOC HEAD SCREW M6X30-5931.8G+ZN.B

ED0097320160-S |SOC HEAD CAP SCR M6X40L 8.8

ED0069277070-S | TIMING BELT COVER WACKER/TEREX 1003

aw [N [e
NN

ED0090000780-S |PLUG D.9-10
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KOHLER.Engines

8172320210 - FAN GUARD

19 17 7 22 23 24 25 21 27

Pos Kit Inclluded Code Description Qty Old Code  Tech. Info
n

1 A ED0069274740-S[GUARD 1

3 (A) ED0069274180-S [PROTEZIONE/GUARD DA 1

4 (A) ED0097300120-S[SOC HEAD CAP SCR M6X20L STEEL 1

6 (A) ED0085456390-S | BRACE 1

7 (A) ED0086361550-S |V. ISOLAT 3

8 ED0036301550-S [HOSES CLAMP 1

10 ED0017600050-S [HEX BOLT M6X16L 8.8 1 sy
12 A ED0085456400-S [BRACE 1

14 (A) ED0097300080-S [SCREW 6X10-5931-8.8+Zn.B 2

15 EDO0075650040-S [SPRING WASHER D11.1/6.1 1.3 TH 2

15 A ED0076260010-S [PLAIN WASHERS 6,5X16X2 13

16 ED0097320780-S [SOC HEAD CAP SCR M6X25 8.8 2

16 ED0097320840-S [SOC HEAD SCR M6X12L UNI5931 ST 1 e sy
17 ED0076260510-S [PLAIN WASHERS 6X20X2 1

18 ED0035276020-S [DISTANZIALE/SPACER 10 4

18 ED0035260950-S [DISTANZIALE PER STAFFA SOST 1

20 (A) ED0035273240-S [DISTANZIALE/SPACER D A 10 1

21 (A) ED0076250070-S [WASHER D12/6 1 THK 2

22 (A) ED0062600790-S [PLATE 1

23 ED0032400080-S [NUT M6-CI.8 type 1-ISO 2

24 ED0035250920-S [DISTANZIALE PER SERBATOIO 1

27 ED0097300160-S[SOC HEAD SCREW M6X35-5931.8G+ZN.B 1

29 (A) ED0069274200-S [ GUARD 1 P oY
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